MERCRUISER [350 MAG MPI SKI [GEN+]  GM 350%-8 1938 AND UP)
Serial Mbr Range: OLO02600 THRU 0310009 ()

ATER PUMP WD FRONT COVER

4 g
Ref |Clazs|Part Description Qt Comment Footnote
1

2 27 34857 GASKET-WATER PUMP 2 24
3 10 32132 |SCREW [3/8-16 = 1-3/4 [N ] 1 2
3 10 47EEE | SCREW [3/8-16 % 2-3/4 IN] 1 2
3 16 35342 |5TUD 2 2
4 B07729T | PULLEYWATER PURMP 1

il 10 47277 |SCREW [5/16-24 = 344 1M ] 4

5 252946 HARMOMIC BALAMCER 1 2
7 2077307 |PULLEY-CRAMESHAFT 1

a a7 207755 4|BELT-SERPEMTIME 1

| 10 32515 BOLT [FA6-20 % 21/2 M) 1 2
10 13 39131 |LOCKAWASHER 1 2
11 12 30332 '"WASHER 1 2
12 10 34352 |BOLT [3/8-24 = 7/8 1N, 3

13 235005 | TIMIMNG COVER ASSEMEBLY-Pwith | 1 [SCREWS-GROMMETS-0IL SEAI 2
13 BE3396 | TIMING COVERASSEMBLY-(with |1 [SCREWS-GROMMETS-0IL SEAI

14 852940\ RETAINER-OIL SEAL (REAR] 1 2
15 27 14247 | GASKET 1 2.4
16 26 852941 | SEAL-DIL [REAR) 1 24
17 10 T4243|BOLT [1/4-2031-3/4 IM.) 1 2
18 10 14242 |BOLT [1/4-20% F/81M.) 2 2
19 17 14263 |PIN-DOWEL 1 2
20 11 B1E730|MNUT [1/4-20) 1 2
21 16 14827 |STUD 1 2
22 53338 |ValLVE-FILTER 1 2
23 10 R4TEE | SCREW [5/16-18% 1-1/4 IM.) 2 2
24 14957 |FILTER-OIL 1 2

- 27 7RE11498| OWERHALIL GASKET SET 1 COMTEMNTS IMDICATED BY FOOD

S074434 1

LOMG BLOCK EMGINE

COMTENWTS IMDICATED BY FOO




